T IITUN
- KRB3-PLZ-50F

RDOFNATHEENCT 777y b2, 7 v ZISHHAARE T,

1. EROTLRAEOTLARBLO/N\YRILZEDALED,

2. QDRUEEALTO 0T STy heRDKSICEDHIFET,
QDU MFEDRL (M4 x 8 L) AMIERLGWTIZE L,

: mmgﬁaﬂ% Part No. Z1-901-220, IA003223

Feb. 2008

3. @DRULE@DDTYvZERLTTYIICERDHITES,

NEE BErETIBRNIBET,
ERTZSvIICEE LY R— NP7 %E T
IO T A E LTS, (1

YR— P2

No. J—RK 5t HH BE
1 | B9-000-025 | BRKT KRB3-TOS L/R 2
2 |M2-101-015| FLH SCREW S-NI M4X0.7X8 4
3 [M2-102-002 | MARU-SARA SCREW M5X0.8X14 4
4 |M5-003-031 | CUP WASHER 5 CW 4

RKIKUSUI KB T TRt

K- Bty — T224-0023 #HEHEFAXELE 1-1-3 TEL: 045-593-0200 (X)




. o277 INSTRUCTION MANUAL
® © © © ¢ Bracket
-+« « - KRB3-PLZ-50F

Install the brackets to the instrument in the next procedure and build in it to the rack.

1. Remove the rubber feet on the bottom panel, the rubber feet on the side
panel and handle.

2. As shown in figure, using (2) screws, install (1) brackets.
For (2) screws, do not use except the accompanying screws (M4 x 8
flat head screws). .

3. Using (3) screws and @) washers, mount the instrument in the rack.

/N CAUTION The instrument may fall.

Instal! the suitable support angles Imstrument
applying to the used rack system to
support the instrument. v
Support angle
No. CODE DESCRIPTION QTY
1 [B9-000-025 | BRKT KRB3-TOS L/R 2
2 |M2-101-015| FLH SCREW S-NI M4X0.7X8 4
3 [M2-102-002 | OVH SCREW S-NI M5X0.8X14 4
4 |M5-003-031 | CUP WASHER 5 CW 4

GKIKUSUI

1-1-3, Higashiyamata, Tsuzuki-ku, Yokohama, 244-0023, Japan

KIKUSUI ELECTRONICS CORP.



